MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 Kalpataru Point, 2nd, 3rd
Fax: 24023516 HETITE and 4th floor, Opp. Cine
Website: http://mpcb.gov.in T Planet Cinema, Near Sion
Email: cac-cell@mpcb.gov.in -i. Circle, Sion (E),

N Mumbai-400022
RED/L.S.I (R40) Date: 09/11/2024

No:- Formatl.0/CC/UAN
No.0000208311/CE/2411000464

To, 3, |. 2 J
DDECOR UPHOLSTERY PVT LTD I

PLOT NO F7/2,MIDC TARAPUR \%) Lifestyle for
PALG HAR, Palgha r-Pa'ghaI‘ EﬂVI Oﬂmeﬂ ghtt Pbl smc Act

Your Service is Our Duty

Sub: Consent to Establish for EXPANSION in RED category for Textile
Industry.

Ref: 1. Application submitted by Sub-Regional Office, Tarapur 01 vide UAN No.
MPCB-CONSENT-0000208311.

2. Existing Consent to Operate obtained in Green/ MSI category vide
consent dated 02/01/2023 valid up to 31/12/2025.

3. Consent to Establish obtained in Red/LSI category vide Consent dated
14/02/2023.

4. 1st Consent to Operate obtained vide consent dated 07/12/2023 valid up
to 30/11/2025.

5. Minutes of the 9th Consent Committee Meeting dated 30/09/2024.

Your application No.MPCB-CONSENT-0000208311 Dated 04.05.2024

For: grant of Consent to Establish under Section 25 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 and Rule 18(7) of the Hazardous & Other Wastes
(Management & Transboundary Movement) Rules 2016 is considered and the consent is
hereby granted subject to the following terms and conditions and as detailed in the
schedule I, Il, lll & IV annexed to this order:

1. The Consent to Establish in RED category is hereby granted for a period up
to Commissioning of the Unit or 05 years whichever is earlier.

2. The capital investment of the project is Rs.79.5272 Crs. (As per C.A
Certificate submitted by industry Existing Cl is-Rs.39.4382 Crs. +
Expansion/Increase in C.l. - Rs. 79.5272 Crs)

3. Consent is valid for the manufacture of:

ol Product %Z)gﬂ#; uoMm
Products
1 |Sample Books & Catalogues 500000 | Pcs/M
7 gliﬁg\?v lé‘c):/'eFr{seady made curtains, Cushions, Bedsheets & 1000000 | Pcs/M
3 |Dyeing of fabric 750000 |Mtrs/M

06:16:38 pm) /QMS.PO6_F01/00 Page 1 of 11




Maximum

Quantity
4 |Finishing of fabrics 1500000 Mtrs/M

In R-40 category :- Yarn / Textile processing involving any effluent/emission generating
processes including bleaching, dyeing, printing and colouring

4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:

Sr Permitted (in

No Description CMD) Standards to Disposal Path
Partly recycle 737.5 CMD

1. |[Trade effluent 1475 As per Schedule-l| & partly CETP 737.5
CMD

2. |Domestic effluent 15 As per Schedule-l|On land for gardening

5. Conditions under Air (P& CP) Act, 1981 for air emissions:
Sr Description of stack/ Number of  Standards to be
Stack No. .
No. source Stack achieved
1 STACK NO |BOILER NO 1 & 1 As per Schedule -I

1 THERMOPAC NO 1

6. Non-Hazardous Wastes:

zz Type of Waste Quantity UoM Treatment Disposal
1 |Briquettes ash 14 MT/Day|Sale Sale to Brick Manufacturer
2 |Coal Ash 4.5 MT/Day|Sale Sale to Brick Manufacturer

7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
Collection, Segregation, Storage, Transportation, Treatment and Disposal of
hazardous waste:

Sr

No Category No./ Type Quantity UoM Treatment Disposal

35.3 Chemical sludge from

1 waste water treatment 6000 Kg/M NA CHWTSDF
33.1 Empty barrels /containers Sale to

2 |/liners contaminated with 100 No/M NA authorised party
hazardous chemicals /wastes / CHWTSDF

8. The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

9. This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

10. This consent is issued as per Minutes of the 9th Consent Committee Meeting dated
30/09/2024. As per decision by Consent Committee, industry shall provide primary,
secondary, tertiary treatment systems followed by advance system as UF & RO to
recycle 50% of treated effluent back in process and rest shall be disposed to the TEPS-
CETP.

11. The applicant shall obtain Consent to Operate from Maharashtra Pollution Control
Board before actual commencement of the Unit/Activity. (Establish)

06:16:38 pm) /QMS.PO6_F01/00 Page 2 of 11




12. The industry shall create an Environment Cell by appointing an Environmental

Engineer / Expert for looking after day-to-day activities related to Environment /
Pollution control.

This consent is issued on the basis of information/documents submitted by the
Applicant/Project Proponent, if it has been observed that the information submitted by the
Applicant/Project Proponent is false, misleading or fraudulent, the Board reserves its right

to revoke the consent & further legal action will be initiated against the Applicant/Project
Proponent.

ta9343ae| igned by: Dr.Avinash Dhakne
g8edcclea Mermber S
2fcegd’l ember Secretary

391f885f| Forand on behalf of,

3:23‘1 93%% Maharashtra Pollution Control Board
g ??‘32? 8 2 ms@mpcb.govin

848e81b7| 2024-11-0998:16:55 IST

Received Consent fee of -

Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type
1 125000.00 [MPCB-DR-26570 17/05/2024 |NEFT
Copy to:

1. Regional Officer, MPCB, Thane and Sub-Regional Officer, MPCB, Tarapur |
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

DDECOR UPHOLSTERY PVT LTD/CE/UAN No.MPCB-CONSENT-0000208311/Indus-Td.34046 {09-11-2024 Page 3 of 11
06:16:38 pm) /QMS.PO6_F01/00 9




SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

1. Al As per your application, you have proposed to provide Effluent Treatment Plant
(ETP) of designed capacity of 1600.00 CMD consisting of Primary (Collection tank,
Neutralization tank, Equalization tank, UASBR), Secondary (Activated sludge
process, Secondary Clarifier), Tertiary (Pressure sand filter, Activated carbon
filter, UF & RO system.), Sludge treatment (Sludge drying bed, Decanter) for the
treatment of 1475 CMD of trade effluent.

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent so as to achieve the following standards prescribed by the Board or
under EP Act, 1986 and Rules made there under from time to time, whichever is
stringent:

Limiting concentration

Parameters not to exceed in my/I,
except for pH

(1) |pH 6.5t0 8.5
(2) |Suspended Solids 100

(3) |Colour, P.C.U (PlatinumCobalt Units) 150

4) Bio-Chemical Oxygen Demand [3days at 27 o 30

C](BOD 3)

(5) |Oil and Grease 10

(6) |Chemical Oxygen Demand(COD) 250

(7) |Total Chromium as (Cr) 2.0

(8) |Sulphide (as S) 2.0

(9) |Phenolic Compounds(as C,HOH) 1.0

(10) |Total Dissolved Solids ,Inorganic (TDS) 2100

(11) [Sodium Absorption Ratio (SAR) 26

(12) [Ammonical Nitrogen(as N) 50

C] The Industry shall ensure connectivity of separate energy meter for pollution
control system.

D] Industry shall provide primary, secondary, tertiary treatment systems followed by
advance system as UF & RO to recycle 50% of treated effluent back in process
and rest shall be disposed to the TEPS- CETP.

2. A] As per your application, you have provided Sewage Treatment Plant of designed
capacity 20 CMD for the treatment of 15 CMD of sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

Sr.No Parameters Standards (mg/l)
1 Suspended Solids Not to exceed 50
2 BOD 3 days 27°C Not to exceed 30
3 COD Not to exceed 100
(o] naus

06:16:38 pm) /QMS.PO6_F01/00 Page 4 of 11




C] The treated sewage shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged on land for gardening within premise
after confirming above standards. In no case, sewage shall find its way for
gardening / outside factory premises.

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps

to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of

Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Sr. No. Purpose for water consumed LT IS AT C A
(CMD)

1 Indusltrlal Cooling, spraying in mine pits 480.00
or boiler feed

2. Domestic purpose 20.00
Processing whereby water gets polluted

3. & pollutants are easily biodegradable 1700.00
Processing whereby water gets polluted

4, & pollutants are not easily 0.00
biodegradable and are toxic

5. Gardening 0

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

06:16:38 pm) /QMS.PO6_F01/00 Page 5 of 11




SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

1.  As per your application, you have proposed to provide the Air pollution control (APC) system and also to
erect following stack (s) to observe the following fuel pattern:

Stack APC System  Stack Sulphur
No Source provided/pro Height(in Type of Fuel Content(in Pollutant Standard
’ posed mtr) %)
BRIQQUETS 90 150
MT/Da TPM
sTack|BOILER NO 1 & Y 0.06 Mg/Nm’
THERMOPAC ESP 35.00
NO 1 NO 1 COAL (In case
0.5 509
of emergency) S02 Kq/Da
50.9 MT/Day 9/bay

2.  The Applicant shall provide Specific Air Pollution control equipments as per the conditions of EP Act,
1986 and rule made there under from time to time/ Environmental Clearance / CREP guidelines.

3. The Applicant shall obtain necessary prior permission for providing additional control equipment with
necessary specifications and operation thereof or alteration or replacement/alteration well before its
life come to an end or erection of new pollution control equipment.

4, The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technological improvement or otherwise such variation (including the change of any control equipment,
other in whole or in part is necessary).

0. - - ndus-Id. -11-
06:16:38 pm) /QMS.PO6_F01/00 Page 6 of 11




SCHEDULE-IN
Details of Bank Guarantees:

Sr L Amt of
Nc; (C2E/ BG Submission Compliance Validity

C20 Period Purpose of BG

Period Date
Imposed

/C2R)

Compliance of
Consent

- Conditions and
C2E Rs. 5 lakhs| Within 15 -
towards provision | 30/11/2029 | 30/11/2030

(EXPANSION) | (Fresh BG) days of 50% treated
effluent recycle
arrangements.

The above Bank Guarantee(s) shall be submitted by the applicant in favour of
Regional Officer at the respective Regional Office within 15 days from the date of
issue of Consent.

If the above Bank Guarantee is not submitted within stipulated period, then 12%
interest will be levied as a penalty as per circular dtd 29/02/2024 No.
BO/MPCB/AS(T)/Circular/B-240229FTS0122

BG Forfeiture History

Amount of . . Amount of Reason of
Consent Submission Purpose

. BG :]c]
(C2E/C20/C2R) . Period of BG Forfeiture Forfeiture

Srno.

BG Return details

Srno. Consent (C2E/C20/C2R) BG imposed Purpose of BG Amount of BG Returned
1 - - - -

o . - ndus-id. el Page 7 of 11
06:16:38 pm) /QMS.PO6_F01/00 9




SCHEDULE-IV
General Conditions:

1. The Energy source for lighting purpose shall preferably be LED based

The PP shall harvest rainwater from roof tops of the buildings and storm water drains to
recharge the ground water and utilize the same for different industrial applications within